CANYC
PARTS LIST

BP43

PARTS NO.3597 9810 000 2016/December



3597
3588

35697
3587
3588
35687
35687

3587
3587
3587
3588
3588
3587
3588
3587
3597
3596

BP43

O00A
010A

020A
100A
110B
1208
200A

210A
220A
230A
300A
310A
320A
9901
500A
600A
610A

H /8

Table of Contents

vy (EN ) Engine ( Dome st iC ) oo 1

zrvraria—L (@A )

Engine Control ( Dome s tic ) o, 2

TV (EN ) Electric ( Domestic ) o 3

T LmmJN T T G ITL@ ++eveererrrreerunnmaeennunaaeentunaaeesuunaaaaetan e e teata e aeett e aearaaaaans 4

N (CERN ) Handle (| Dome s t 1€ ) e, 5

TN (G O W @ T #rerreenesuestatsuentataeatstaneatat et e et e 6

Iyvvary (e )

Transmission ( Without Coremeta|) .......................................... 7

RV I e T T T TSP 8

LTI RTIUY L T d 1 @ T crvereereeremremmeneamentensesaseateaseeaseattaseste e aseatesneeaseaee e 9

RUGZF o RY PoweT L ine: . 10
A RZT9F Side ClLULCh e 11
JT59F «TL—F% Clutch & Brake ‘.. 12
FoY Gear Sh i f oo 13
vartyh ( EHN ) Wagon Set ( Domestic ) e 14
YaRuEL 7 BED LOCKING DEVICE ‘oo, 15
~—7 ( FI7A R ) Ma r k ((BPA3 ) ceereeeerrreerieaiesieeseeieanens 16
7V7ey ( FUZAMEE ) Accessories (BP43) e 17

Contents-1 2016/December



3597 000A =y ( EAN )

Engine ( Domestic

)

R MRES BB B R B &= St =3 # A B #® 5 &
#
i

NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS

1 3597 0002 000 |Iv¥'y ENGINE 1 |GB131PN-207

2 3588 0005 000 |7 PULLEY 1

3 3587 0011 000 |7'749b BRACKET 1

4 F301 0108 000 |F¥vk NUT 4 |M8

5 3587 0008 000 |Aky, STOPPER 1

6 K710 0108 016 |Fi b BOLT 2 |M8x16(7T)

7 0852 1300 032 |VA'JLb V-BELT 1 [sSB32

BP43 2016/December




3588 010A ==yvrarbu— ( BEN )

H4 KDSvFLI—
Side Cluth Lever

Engine Control

( Domestic

.\\H_____________ / g
R HaES B &R R Bl & < |E E RS i =
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3588 0103 000 |74¥—( AAYML ) WIRE 1 AByhL

BP43

2016/December

)



3597 020A FvYv ( HEHAN )

Electric ( Domestic )

'. —7
PN
6~
ol D o N
R HaES B &R R Bl & < |E E RS i =
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3597 0202 000 |/A—%R HARNESS 1
2 3563 0215 001 JR1yF SWITCH 1
3 5310 0208 000 |R1yF SWITCH 1
4 3587 0205 000 |7'749h BRACKET 1
5 F204 0105 012 |t£LRA BOLT 2
6 F301 0108 000 |FFvyh NUT 1 |M8
7 3597 0206 000 |t77¢31=yb UNIT 1
8 K700 0106 020 JF# Vb BOLT 1 |M6%20
9 3587 0207 000 |4)y7'nW'ub BAND 2
BP43 2016/December




100A 7L—A Frame

3587

e

e r
s

f ]

[
e}
=
2

i S

' g

) 2
=
o
o
w
T

H S

I B S
5

= =
o
[

A ?
w| ¥
Ol m

ey )

i s}

w
s

<
Z| x|
| w| w

x| m| o

<| m| o
2 =] =)

x|z

o

[=1

= g

s | BEN

el B
Sl
+=|
ol ©
| 8|8

i o

A

o =12 =

o2 IR

5= ==l s

| -
™| <

H o

AN| ™

R =

2016/December

BP43



3588 110B ~vkv ( EN ) Handle ( Domestic )

4
R MRES BB B R B% = ~ |E R B 5 &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3587 1101 000 |nUklL HANDLE 1
2 3587 1121 000 |n'47° PIPE 2
3 K710 0610 025 |Fi b BOLT 2 |M10x 25(7T)
4 3587 1126 000 |4")y7° GRIP 2
5 3588 1133 000 |7°L—} PLATE 1
6 0562 0110 040 |E574vEY PIN 1
7 0523 0110 000 |A$y7°tY PIN SNAP 1
8 3588 1134 000 |Ayh ROD 1
9 3587 1139 000 |AUk ILhn— COVER 1 0=R"Lyh
10 K710 0108 016 |JF& b BOLT 2 |M8x16(7T)

BP43 2016/December



3587 120B #H3— Cover
""-~-~-.__\___\_\2
R MRES BB B R B% = ~ |E R B 5 &
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3587 1201 000 |hn'— COVER 1
2 K110 0108 016 |Fi b BOLT 3 |M8%16
3 3587 1212 000 |Fzvy hin'— COVER 1 a-A'Lyd

BP43

2016/December




35687 200A

Svvay (

NS o g

)

Transmission (Wihout coremetal )

R HaES B &R R Bl & < |E E RS i =
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 7318 000S 500 |3yavASSY Transmission 1 |HS063S
2 3583 2007 000 |7°747yh BRACKET 2
3 K710 0110 020 JF#' b BOLT 4
4 A104 0110 150 |& b BOLT 1
5 0350 0141 022 |PW WASHER 1 |10%22%1.6
6 F301 0110 000 |FFvyb NUT 1 |M10
7 3587 2005 000 |7 PULLEY 1
8 0571 0005 035 |¥— KEY 1 |5%35
9 K700 0606 016 JFik Vb BOLT 1 |M6%16(7T)
10 0350 0160 628 |PW PW 1
11 3533 2008 000 |A7°Oyk SPROCKET 2
12 0350 0171 640 |PW WASHER 2 |16%40%4.5
13 A310 0101 620 |¥+¥vALTyb NUT 2 |M16 P=2.0
14 0520 0140 032 |7Wt"Y PIN 2 |4.0%32
15 3535 2011 000 |/A—7 CRAWLER 2
BP43 2016/December




35687 210A 7»U» Roller

P
N
/// /’/ \/ ’I
_,// ,/ /,/ \/Wf/;?
e - - '/ ) e ) -
- ~§? ~7 - ~
N ] ) < -7 -
- ~ /t/, - L ./\/
e\ I NN
@?&w:_ o/ ~ - N @ - 4
S 7 //\\\ S b '156!\\ - /
> - \<\ . 3 -~ (7\ ﬂ I_.-"
SN k\l '\\\—-' AN
5 T 7 > g o)
y. ? \_,/ / &\ e a L;/ /.3
/ - / ) ,‘/ \)("’/
1 Y, ~ Al
A A N 3 & m/
/ / I o &/
'\_9/ \\\ > %/
)
"«&*»@ ™~
; — .
yd /@«f\ﬁ 7 . /\,<
5_5 / : ] =N
y / / / ;/ /—\/;, :I\
{_ 53 5 [ N
i I A fy
S oANTA
eV ATZ SN
,/ g ™~ /\
// 5 \\\\‘ 5_4
// \/
<
,/ \\(/ 5—
R MRES BB B R B% = ~ |E R B g &
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
2 0350 0161 030 |PW WASHER 2 |10%30%3.2
3 K712 0110 020 |Fi b BOLT 14
4 3587 2105 000 |7°74yb BRACKET 2
5 3544 2111 000 |7V')vAssy ROLLER ASSY 6
5-2 3537 2124 001 |¥'av7'yYa BUSH 12
5-3 3537 2125 001 |A#4ILY—=Ib SEAL OIL 12
5-4 3544 2117 000 |¥'% SHAFT 6
5-5 3544 2118 000 |4 Abhn'— CAP 12
BP43 2016/December




35687 220A =vkFylUry Idler

="y

da

1 ' |: |ﬂ i Iy
2-2 RN\ (@
: \ 7 1“‘”)‘/
\\\\ / \i\&__, g @\\ /

LN
ff

l‘\

D
)

W, ({f CA
N })\ Q »-x\J\Q\
(s .
2 . 2-2 / \,//ﬂ
TN 2-3 K
~ W’/////%’\
L
I/_\‘\‘ - '// ’ - /_ h g I
- ‘« ~ e ) - ) A ’/ I'I
> ’ ~ T /
-7 T J
~ - /// /_,/
- -
’/53 L /‘\K/
- e ~
-~ / T ~
~ ® ~_ @
\ ~ . -~
<
‘*\ \“‘»\ ‘“\.-\
- . |
.\/ .";
[/
f _f
(o
R MRES BB B R B% = ~ |E R B 5 &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3587 2205 000 |7'749b BRACKET 1
2 3533 2201 001 |17V Assy IDLER ASSY 2
2-2 0751 0062 050 |A'7Y%" BEARING 4
2-3 3516 2303 000 |A4ILy—) SEAL OIL 2 |MUD-5S30%55%15
3 0350 0161 030 |PW WASHER 2 |10%30%3.2
4 K712 0110 020 |F# Lk BOLT 2
5 3513 2205 000 |#957°4 CAP 2
6 3688 2213 000 |#' Lk BOLT 2 |M16
7 A360 0101 602 |SW WASHER 2 |16
8 A300 0116 001 |Fvb NUT 2 |[M16

BP43

2016/December




3587 230A FulUaZ/sFo#Y Power Line
R HaES EITLE Bl & < |E E RS g &
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3587 2305 000 |7U¥3v7—A TENSION ARM 1
2 0742 0101 200 |EYLY" RING 1
3 3535 3121 000 |7v¥av7’—Y PULLEY 1
4 3587 2311 000 |hn'— COVER 1
5 K110 0108 016 JFik' b BOLT 2 |M8%16
6 5201 3608 000 | % SPRING 1
BP43 2016/December




3588 300A H#AFKr7vF Side Clutch
R MRES BB B R B% = ~ |E R B 5 &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3587 3011 000 |7—A ARM 2
2 0550 0006 025 |R7v4'ty PIN SPRING 2
3 3587 3001 000 |Ln'— LEVER 1
4 3587 3003 000 |avE’Lin'— LEVER 1
5 3587 3021 000 |74¥—(#4+H79F) |WIRE 2 HAN979F
6 0523 0106 000 |A$y7°tY PIN SNAP 2 |6
7 3652 0281 000 |1v¥anyy BAND 1

BP43

2016/December




3588 310A 79vF+-71l—% Clutch & Brake

/’/'
(_‘\I/
2
/
/
x\\\:\
X
N \'I
Ly
Gfﬁa____ 9
179F
Clutch
R MRES BB B R B% = ~ |E R B 5 &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3587 3101 000 |Ln'— LEVER 1
2 3587 3111 000 |t PIN 1
3 0350 0161 030 |PwW WASHER 1 |10x30%3.2
4 0523 0110 000 |A$y7°tY PIN SNAP 1 10
5 3587 3115 000 |Ln'— LEVER 1
6 3587 3125 000 |7°L—} PLATE 1
7 3407 3211 000 |R7°))° SPRING 1
8 3587 3127 000 |74%¥—( 939F) WIRE 1 179F
9 3514 6124 000 |R7°)) SPRING 1
10 3587 3129 000 |74¥—(7'L—%) WIRE 1 7%
11 0742 0100 800 |JEYVY RING 2
12 3606 4024 000 |&'y4va' A RUBBER 1 |B-7

BP43

2016/December




3587 320A Fxr¥ Gear

Shift

4—_
— S
7N ——3g
54 \
5 S g}i’v/ N
¥
L~ W
N 6
Vi
1h
Y
e
H I‘:_
o 7
R HaES EITLE B% = ~ |E R B 5 &
#
%

NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3587 3201 000 |Ln'—(1-2-3-R)|LEVER 1 1-2-3-R
2 0693 0012 460 |5")y7° GRIP 1
3 K804 0106 030 |Fi'ILb BOLT 2 [M6%30
4 3587 3203 000 |H'4M GUIDE 1
5 K110 0108 016 |Fi'ILb BOLT 2 [M8x*16
6 3587 3211 000 |LN'—=(H-L) LEVER 1 H-L
7 0691 0010 250 |5")y7° GRIP 1
8 3587 3218 000 |+4BvFvyb NUT 2 [M6

BP43

2016/December



35688 9901

varky b (EA )

Wagon

Set ( Domestic )

P )
//////
=
T//
| /////
| A&
31— /Zg %ﬁﬁ
r e v
L 1 ™ SN
S01- TN e T
¥ { j\\ ~_
S J 1
\:\\t\é}\\ . ///
\\“ \\\\“\ ///
\\\t;‘ 33
,/ - -
Gj /_.-"f é’ﬁ 3-2
1-1

.

R MRES BB B R B% = ~ |E R B 5 &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
S01 | 3588 9901 000 |73°Utyh WAGON set 1 BP42
1-1 | 3588 4001 000 |7LU—L4 FRAME 1
1-2 | 3587 4015000 |tV PIN 1
1-3 | 0742 0101 000 |EYv% RING 1
2-1 | 3588 4101 000 | '37L—4 GATE 1
2-2 | 35134111000 |/7°#% Wb BOLT 2
2-3 | 35134112000 |27"uy SPRING 2
2-4 | 3587 4114000 |47 PIPE 1
3-1 3588 4201 000 |4#4+'4 - SIDE GATE 2
3-2 | 35134111000 |/7°# Wb BOLT 2
3-3 | 35134112000 |27")uy SPRING 2
3-4 | 3588 4215000 |47 PIPE 2
BP43 2016/December




3587 500A Y=aRyX¥r”7 BED LOCKING DEVICE

]
el

R MRES BB &£ R {E %k RS 5 &

=3

FROM ~ UP TO SERIAL NO. REMARKS

z
o

PART NO. PART NAME Q'ty| DESCRIPTION|R/P

3564 4711 000

Lin'—

LEVER

3587 5005 000

7')-Av%)

FREE LOCK

3587 5012 000

D4~ =5 1L F)

WIRE

Z54ETF

0562 0108 040

EF74REY

PIN

0562 0110 040

E574REY

PIN

0523 0108 000

AT97EY

PIN SNAP

0523 0110 000

AT97EY

PIN SNAP

O IV o |Jal~|w N =

3587 5015 000

Fry7’

CAP

_ = m == ===

BP43

2016/December




3597 600A ~—7 ( F7AALHE ) Mar k (BP43)

R HaES B &R R B = <+ |E E RS i =
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
3 3588 6003 001 |v—% MARK 1
4 3597 6005 000 |v—% MARK 1
5 3692 5008 000 |v—% MARK 2
6 3587 6006 001 |v—% MARK 1
7 3587 6008 001 |v—% MARK 1

BP43 2016/December



3596 610A 7V7kr (

FIAAHEE ) Accessories (BP43)

F,as
1 6P5‘ ’ Nlas
\ M’“N
4
Egucﬁ 30
R MRES BB &£ R B <t b= RS s &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3596 6101 000 |MJ7YA{tYAYa MANUAL 1 CANYCOM{L#%
2 3656 6502 000 |y BAG 1
4 3583 5111 000 |7°FAFyIn Vb BAND 1
30 | 79999 6032 000 |A7°L—( 4648 ) SPRAY 1 [B=RLyd A7y
30 | 79999 6031 000 |A7°L—( 7L—L%E) SPRAY 1 [K W= A7y

BP43

2016/December




3597 0201 000 4'1¥4° 7L DIAGRAM

R e B JLH=341L
28— k1= k JH=310 B | :
BW(0)| B(1) | Y(2) | G(3) IVIVIRE =2 0 BW (0) @ i
e ;i BREHA(YF 2 [ 40- 85Y %
3
o0 a IMEIEHAIVF 3 B oO. 85G S
O—T0 ARl STOPA(YF 1 4|B 2‘7 85BW

Bin- E YR T 1
e gl \w [\, b. ssBw |
g |
T o H o B , 0. 85B |
@B |Olo O R nel— ‘
EITIIVF AT |
Doy FIKRE 0. 85G !
O 3 |
A % 5 , 0. 858 |
7] O—+0O |
BOREN:
E-B B-W 5l :WB
AR &G W)
EHE-Y #*—Br
H-L -0
h—P HE-—Lg B
£—-V JKE—Sb
[k— Gy ) _
EIRIFAVXRIIAVS, KIVIRE., 5 REEY/X(F0. 5%RT




	A001
	E001
	3597000a
	3588010a
	3597020a
	3587100a
	3588110b
	3587120b
	3587200a
	3587210a
	3587220a
	3587230a
	3588300a
	3588310a
	3587320a
	35889901
	3587500a
	3597600a
	3596610a
	35970201000

